
Rev 1 - 02/13/19 
 

 

 

  

POWER EDGER ATTACHMENT 
Parts Catalog 

MODEL A1300E1 



Rev 1 - 02/13/19 
 

 

Description Page Number 
Table of Contents 2 

SP Idler Arm A – 10-0669 3 
Gearbox A – 10-0676 4 

Gauge Wheel A – 10-0677 5 
Cover Clamp A – 10-0671 6 

Groomer Shield A – G1 7 
Opener/Trencher Shield A – G2 8 
Super Pivot Front A – 10-0697 9 

Arm A – 10-0668 10 
Super Pivot A – A1300E1 11 

Opener Blade/Cover A – 10-0699 12 
Groomer Blade/Cover A – 10-0700 13 



SP IDLER ARM A PAGE 3

10-0669 2/13/2019

MODEL A1300E1

TURF TEQ LLC

NOTE: ALL HARDWARE IS GRADE 5, PLATED, AND COARSE THREAD UNLESS OTHERWISE SPECIFIED

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 10-0586 HANDLE W.A. 1

2 10-0433 FLANGED IDLER 5/8 X 3.75 1

3 10-0501 FLAT IDLER PULLEY 1

4 10-0693 WASHER .65 X .125 X .25 2

5 10-1108 MACHINE WASHER 5/8 8

6 NSS LOCK WASHER 5/8 2

7 10-1212 JAM NUT 5/8 2

8 10-1435 HEX MACHINE HEAD 5/8 X 2 1

9 10-1796 HEX MACHINE HEAD 5/8 X 3.5 1

8
1

9

5

3 2

5

6

7
7

6

5

4

5

4



ITEM NO. PART NUMBER DESCRIPTION QTY.

1 10-0565 GEARBOX 1

2 10-1116 KEYWAY 1/4 X 1-1/4 2

3 10-0648 SHEAVE 4" 1

4 NSS 1/4-20 x 1-1/4 SHCS INCLUDED IN 
PN: 10-0648 3

5 10-0225 SHEAVE 6" DIA. 1

6 10-1208 OIL FILL PLUG 1

7 10-1236 5/16 X 3/8 SET SCREW 
INCLUDED IN PN 10-0225 1

2

NOTE: ALL HARDWARE IS GRADE 5, PLATED AND COARSE THREAD UNLESS OTHERWISE 
SPECIFIED

APPLY ANTI-SEIZE LUBRICANT

APPLY LOCTITE 242 (BLUE) THREADLOCKER TO 
ALL SET SCREWS

HARDWARE SUPPLIED BY VENDOR

FILL TO PLUG WITH 80w90 OIL.

1

2

3

4

MODEL A1300E1

10-0676PM 2/13/2019

PAGE 4GEARBOX A 

TURF TEQ LLC

2

3

4
2

1

5

6

7

1

3

3

4

3



10-0677 2/13/2019

MODEL A1300E1 GUAGE WHEEL A PAGE 5

TURF TEQ LLC

 

6

3

109

12

13

5

4

1

7

8

14

11

2

7

15

14 10-0354 END PLUG 1
1 10-1287 BELT GUARD WA 1
2 10-0603 PIVOT PLATE WA 1
3 10-0601 DOLLY ARM WA 1
4 NSS CARRIAGE BOLT 3/8" X 1-1/4" 2
5 NSS HEX BOLT 3/8" X 1-1/4" 1
6 NSS HEX BOLT 1/2"-13 x 3-1/2" LG 1
7 10-1215 LOCK NUT 3/8" 3
8 10-0611 DECAL 1
9 10-0430 DEPTH CONTROL TIRE 1

10 10-0663 SPACER 1
11 10-1204 JAM NUT 1/2"-13 2
12 NSS LOCK WASHER 1/2" 1
13 10-1107 FLAT WASHER 1/2" SAE 1
14 10-0574 SNAP PIN 3/8" X 1.37 1
15 10-0354 END PLUG 1



1

1

3

7

1

5

3

6

2

4

1

1/2-12 UNC-2B

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 10-0550 INNER GUARD HOLD 
DOWN W.A. 1

2 10-0483 CRANK W.A. 1

3 10-0549 OUTER GUARD HOLD 
DOWN W.A. 1

4 10-0332 HANDLE GRIP 1

5 10-0484 SPRING 1

6 NSS 1/2-13 HEX NUT 1

7 10-1207 1/2 WASHER 1

COVER CLAMP ANOTE: ALL HARDWARE IS GRADE 5, PLATED AND COARSE THREAD UNLESS OTHERWISE SPECIFIED

APPLY ANTI-SEIZE LUBRICANT TO 
THREADS

PAGE 6MODEL A1300E1

10-0671 2/13/2019TURF TEQ LLC



7

1

4

5

6

2

7

10
9 8

8

9

3

10

ITEM NO. PART 
NUMBER DESCRIPTION QTY.

1 10-0180 GROOMER SHIELD W.A. 1

2 10-0294 GUARD 1

3 10-0285 FLAP 1

4 10-0437 DECAL - DANGER 1

5 10-0440 DECAL - BELT CONFIG 1

6 10-0443 DECAL - BLADE ROTATION 1

7 NSS CARRIAGE BOLT 5/16 X 3/4 2

8 10-1214 WASHER 5/16 SAE 2

9 NSS LOCK WASHER 5/16 2

10 NSS NUT 5/16 2

NOTES: ALL HARDWARE IS GRADE 5, PLATED AND COURSE THREAD UNLESS OTHERWISE SPECIFIED GROOMER SHEILD A PAGE 7MODEL A1300E1

G1 2/13/2019TURF TEQ LLC



6
4 5

3

7
2

1
A

13

NOTE: ALL HARDWARE IS GRADE 5, PLATED AND COARSE THREAD UNLESS OTHERWISE 
SPECIFIED

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 10-0424 OPENER/ TRENCHER 
SHIELD W.A. 1

2 10-0491 COVER 1
3 10-0646 CLIP 6
4 10-0380 FLAP 1
5 10-0388 STRAP 1

6 NSS CARRIAGE BOLT 5/16-18 x 
3/4"LG 5

7 NSS HEX BOLT 5/16-18 x 1"LG 6
8 10-1214  5/16" SAE WASHER 11
9 NSS 5/16" LOCK WASHER 11
10 NSS 5/16-18 NUT 11
11 10-0437 DECAL - DANGER 1

12 10-0445 DECAL - BLADE ROTATION 1

13 10-0440 DECAL - BELT 
CONFIGURATION 1

PAGE 8

G2 2/13/2019

SHIELD (G2)MODEL A1300E1
OPENER/ TRENCHER 

TURF TEQ LLC

9

SCALE 1 : 1.5
DETAIL A

10

8

12

11



23

22

21

24

26

 

 

 

 

10
11

1

3

4

9

35

36

8

16

13

14
10

20

19

6

5

20
19

18

33

18

11
13
11

12

14

29

30

2

32
27

33

34

28
26

17

15

7

4

11

25

16

1

1

2

2

3

3

4

31

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 10-0032 FRAME W.A. 1
2 10-0431 SUPPORT W.A. 1
3 10-0676 GEAR BOX A 1

4 10-0075 DOUBLE SIDED BELT (BB-62) 1
5 10-0116 DOLLY W.A. 1

6 10-0006 DOLLY WHEEL 1
7 10-0438 WARNING DECAL 1

8 10-0669 IDLER ARM A 1
9 10-0587 DRILLED TAP BOLT 5/8 X 3.5 1

10 10-1212 JAM NUT 5/8 2
11 10-1108 5/8 MACHINE WASHER 1.0 X .07 7

12 10-0659 SPACER 1
13 10-0433 FLANGED IDLER 5/8 X 4 2

14 NSS LOCK WASHER 5/8 2
15 NSS NUT 5/8 1
16 10-1120 LUBE FITTING 1/4 2

17 10-1213 LOCK NUT 5/8 1
18 10-0084 BUSHING 2

19 10-1109 MACHINE WASHER 3/4 X 1.25 X .07 2
20 10-1112 E-CLIP 3/4 SHAFT 1.1 O.D. X .50 THK. 2

21 10-1293 EDGER QUICK RELEASE SPRING LINK 2
22 NSS HEX BOLT 5/16 X 1 1

23 10-1225 LOCK NUT 5/16-18 1
24 10-0615 CLEVIS PIN 5/16 X 1 1

25 10-0625 EXT. SPRING C-329 7/8 X 8.5 X .10 1
26 10-1434 HAIRPIN COTTER 2

27 10-0440 DECAL - BELT CONFIGURATION 1
28 10-1441 CLEVIS PIN 3/8 X 2 1
29 10-0387 SHIELD W.A. 1

30 10-0618 SHIELD KNOB 2
31 NSS CARRIAGE BOLT 5/16 X 1 2

32 10-1214 SAE WASHER 5/16 34 X .68 X .06 2
33 NSS LOCK WASHER 5/16 7

34 NSS NUT 5/16 2
35 NSS HEX BOLT 5/16 X 3/4 4

36 10-1696 DECAL - TURF TEQ POWER EDGER 1

NOTES: ALL HARDWARE IS GRADE 5, PLATED AND COURSE THREAD UNLESS OTHERWISE 
SPECIFIED

1  TAP THREADS

2  REAM OUT TO .751/.753 DIA

3  MUST SPIN FREELY

4  APPLY ANTI-SEIZE LUBRICANT 
2/13/2019

PAGE 9SUPER PIVOT FRONTMODEL A1300E1

10-0697TURF TEQ LLC



10-0668 2/13/2019

PAGE 10ARM AMODEL A1300E1

TURF TEQ LLC

13

1

2
3

4

5

18

11

86

1

14

13
12

15

16

17

12,19,20

20 21

19,24,23(3X)

22

12

21,15

2 

9

15

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 10-0891 SHAFT W/A 1
2 10-1429 BEARING SHIELD 1
3 10-0008 BEARING 2
4 10-0184 ADJUSTMENT HUB W/A 1
5 10-0039 ARM W/A 1
6 10-0870 SPACER 1
7 10-0688 KEYWAY (7mm x 8mm) 1
8 10-0691 DEBRIS FLAP 1
9 10-0563 SUPPORT W/A 1

10 10-1207 WASHER 1/2" SAE 1
11 10-1218 JAM NUT 1/2-13 1
12 NSS LOCK WASHER 5/16" 6
13 NSS HEX BOLT 5/16-18 x 1.00" LG 5
14 NSS HEX BOLT 1/2-13 x 3.00" LG 1
15 NSS FLAT WASHER 5/16" USS 6
16 10-0074 V-BELT (BX-54) 2
17 NSS HEX BOLT 5/16-18 x 1.50" LG 1
18 10-0612 EDGER LIFT CHAIN - 13 LINKS 1
19 10-1225 HEX NUT 5/16-18 2
20 NSS FLAT WASHER 5/16" 2
21 10-1225 LOCK NUT 5/16-18 2
22 NSS HEX BOLT 5/16-18 x 2.00" LG 1
23 10-1211 3/4" MACHINE WASHER 3

24 10-1104 WASHER 5/16" FENDER           
1-1/4" x .34" 1

25 10-1529
ASSEMBLED ADJUSTMENT 

HUB; INCLUDES ITEMS:            
1,2,3 & 4

1

26 10-0863 SHEAVE (6" DIA) 1

NOTE: ALL HARDWARE IS GRADE 5, PLATED AND COARSE THREAD UNLESS OTHERWISE 
SPECIFIED.

TAP THREADS

REAM OUT TO .751/.753 DIA.2

1

3

7

26

2

3 APPLY ANTI-SEIZE LUBRICANT

3

3

10

15

4 TORQUE TO 8 FT. LBS. MUST USE BOLT 
SUPPLIED WITH SHEAVE

25

26
(REF.)

4



ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 10-0677 GUAGE WHEEL A 1
2 10-0668 ARM A 1
3 10-0697 SUPER PIVOT FRONT A 1
4 10-0671 COVER CLAMP A 1
5 NSS HEX BOLT 3/8 X 1 3
6 NSS HEX BOLT 3/8 X 1.5 2
7 10-1215  LOCK NUT 3/8 2
8 10-0619 SPACER 2
9 NSS LOCK WASHER 3/8 3

NOTES: ALL HARDWARE IS GRADE 5, PLATED AND COARSE THREAD UNLESS OTHERWISE 
SPECIFIED 

1     APPLY ANTI-SEIZE LUBRICANT 

2     REAM OUT TO .751/ .753 DIA

PAGE 11SUPER PIVOT AMODEL 1305

A1300E1 2/13/2019TURF TEQ LLC

 

  

5

1

4

3

2

3

6

1

8
7

2

9



5

6

NOTE: ALL HARDWARE IS GRADE 5, PLATED AND COARSE THREAD UNLESS OTHERWISE 
SPECIFIED

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 10-0668 ARM A 1
2 10-0677 GAUGE WHEEL A 1
3 G2 OPEN/TRENCH SHIELD A 1
4 10-0671 COVER CLAMP A 1
5 16T OPENER BLADE 1
6 T3 2" x 7" TRENCH BLADE 1
7 T3W 2-1/2" x 7" TRENCH BLADE 1
8 T3N 1/2" x 7" TRENCH BLADE 1
9 T4 5" x 5" TRENCH BLADE 1
10 NSS HEX BOLT 3/8"-16 x 1-1/4" LG 1
11 NSS 3/8" LOCK WASHER 1

2

3

4

1

COVER A PAGE 12MODEL A1300E1

10-0699 2/13/2019

OPENER/ TRENCHER BLADE 

TURF TEQ LLC

8

9

7

NOTE: ALL BLADES SHOULD BE 
ASSEMBLED WITH MOUNTING 
PLATE LOCATED ON THIS SIDE

10,11



ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 10-0671 COVER CLAMP A 1

2 G1 GROOMER SHIELD A 1

3 16S2
SPACER FOR SIDEWALK BLADE 

(INCLUDES MOUNTING HARDWARE, 
BLADE NOT INCLUDED)

1

4 16G GROOMER DISK 1
5 NSS HEX BOLT 3/8 X 1-1/4 3
6 NSS LOCK WASHER 3/8 6

7 10-1741 SIDEWALK EDGING BLADE  - BLADE 
ONLY 1

8 NSS HEX BOLT 3/8 X 2-1/4 3

9 16S SIDEWALK BLADE KIT (INCLUDES 10-1741, 
16S2 & MOUNTING HARDWARE 1

MODEL A1300E1

10-0700 2/13/2019

COVER A PAGE 13
GROOMER BLADE/ 

TURF TEQ LLC

3

7

6

8

9

2

1

5
6

4

NOTES: ALL HARDWARE IS GRADE 5, PLATED COARSE THREAD UNLESS OTHERWISE 
SPECIFIED 


	10-0669PM.PDF
	Sheet1
	Drawing View1
	Drawing View3


	10-0676PM.PDF
	Sheet1
	Drawing View11
	Drawing View33
	Drawing View39
	Drawing View44


	PM-10-0677.PDF
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View4


	10-0671PM.PDF
	Sheet1
	Drawing View10
	Drawing View19
	Drawing View23
	Drawing View24
	Drawing View25


	G1.PDF
	Sheet1
	Drawing View1


	g2.PDF
	Sheet1
	Drawing View11
	Drawing View12
	Detail View A (1 : 2)
	Drawing View19
	Drawing View21
	Drawing View22
	Drawing View24
	Drawing View26
	Drawing View27


	SUPER PIVOT FRONT.PDF
	Sheet1
	Drawing View1
	Drawing View2


	10-0668.PDF
	Sheet1
	Drawing View18
	Drawing View21
	Drawing View24
	Drawing View25
	Drawing View26
	Drawing View27
	Drawing View28


	SUPER PIVOT A.PDF
	Sheet1
	Drawing View1


	10-0699.PDF
	Sheet1
	Drawing View13
	Drawing View15
	Drawing View17
	Drawing View18
	Drawing View21
	Drawing View23
	Drawing View26
	Drawing View38
	Drawing View40


	10-0700.PDF
	Sheet1
	Drawing View1
	Drawing View2



